
Supplemental Figure 1 - Nociceptive Pain Algorithm

Do Not Use: Morphine, Codeine, Meperidine, Propoxyphene-renally
excreted metabolites accumulate in CKD causing neurotoxicity.

Nociceptive Pain- aching, dull, throbbing, cramping, pressure
 Once analgesic requirements are stable for a few days, consider converting to

long acting medication. Continue to provide short acting opioid for breakthrough
pain (approx 1/10th the 24 hr dose q2hr prn).

 Remember to increase the breakthrough dose when increasing the long acting
dose

Step
Three
Severe
Pain

(7-10)

Hydromorphone-start at 1mg PO q 4-6h
+ 1 mg prn for breakthrough pain q 2h

Fentanyl- 0.25-1.0 mcg/kg

Step Two
Moderate

Pain
(5-6)

When using products that
combine opioids with
acetaminophen, do not
exceed 4g of
acetaminophen per day to
avoid hepatotoxicity

Titrate upwards, increasing dose
until either analgesia or intolerable
side effects occur. For mild-
moderate paindose by 25-50%,
for severe pain  dose by 50-100%.

Hydrocodone- start at 5 mg po q 4h prn
Oxycodone- start at 5 mg po q 4h prn

Tramadol* –start at 25 mg po q d
*( Use with Caution-limit dose to 50mg BID)

±Nonopioid analgesics ±Adjuvants

Step One
Mild
Pain
(1-4)

Acetaminophen
± Non-Pharmalogic

Adjuvants
Avoid NSAIDS in patients

with residual renal function

Adjuvants may include ice,
heat or other therapies.
Also meds to manage
adverse effects of an opioid
or to enhance analgesia,
such as steroids for pain
from bone metastases.



Neuropathic Pain Algorithm

Neuropathic Pain- tingling, numbness, burning, stabbing
** To titrate dose for pain control, refer to

http://online.factsandcomparisons.com

 Desipramine-10 mg PO QHS
Titrate to adequate pain control or
maximum dose of 150mg Po QHS

 If pain control remains inadequate,
institute Nociceptive Pain Algorithm

STEP

THREE

 Pregabalin- Start 25 mg PO Daily with
1 supplement dose of 25mg or 50mg
given following dialysis treatment **

 If ineffective after 2-4 weeks, titrate off
over one week and start Desipramine

STEP

TWO

 Gabapentin-Start 100 mg QHS and
increase weekly by 100mg per night
to a maximum dose of 300 mg QHS

 If ineffective at maximum tolerated
dose,discontinue and start Pregabalin

STEP

ONE



Evaluate possible psychological
causes.

Consider referral to mental
health professional

PSYCHOLOGICAL

CONSIDER CAUSATION FACTORS

Supplemental figure 2

PATIENT REPORT OF ERECTILE DYSFUNCTION

 Medical History and Physical Exam to confirm ED and rule out pathology
 Assess Patients Interest in Learning about Causes and Treatment Options

Evaluate for contraindications to phosphodiesterase

 Sildenafil 25 mg one hour before sex (dose range 25
 Vardenafil 2.5 mg one hour before sex (dose 2.5
 Tadalafil 2.5 mg one hour before sex (dose range 2.5

Patient should be NPO 1 hour prior to taking ED medication,

Patient may use ACTIS Venous Flow Controller in conjunction with ED meds.

P H Y S I O L O G I C A L

CONSIDER CAUSATION FACTORS

Evaluate possible physiological
causes.

Consider referral to health care
provider

PRESCRIBED TREATMENT OPTIONS

Supplemental figure 2- Algorithm for treatmentof ED

PATIENT REPORT OF ERECTILE DYSFUNCTION

Medical History and Physical Exam to confirm ED and rule out pathology
Assess Patients Interest in Learning about Causes and Treatment Options

Evaluate for contraindications to phosphodiesterase -5 inhibitor therapy
INITIATE TREATMENT

OTC TREATMENTS OPTIONS

ACTIS Venous Flow Controller

Starting Doses:
Sildenafil 25 mg one hour before sex (dose range 25 -100 mg)
Vardenafil 2.5 mg one hour before sex (dose 2.5 -20mg)
Tadalafil 2.5 mg one hour before sex (dose range 2.5 -20mg)

Patient should be NPO 1 hour prior to taking ED medication,
and should especially avoid high fat meal.

Patient may use ACTIS Venous Flow Controller in conjunction with ED meds.

If therapy ineffective:
 Consider endocrine workup
 Consider vacuum device
 Consider referral to urology

M E D I C A T I O N S

Consider adjusting/stopping
potentially offending

medications.

Algorithm for treatmentof ED

Medical History and Physical Exam to confirm ED and rule out pathology
Assess Patients Interest in Learning about Causes and Treatment Options

5 inhibitor therapy

Patient should be NPO 1 hour prior to taking ED medication,

Patient may use ACTIS Venous Flow Controller in conjunction with ED meds.






